
2026/03/17 14:05 1/2 telescope_assembly

Envirologic Support Wiki - https://wiki.envirologic.se/

Items Number Parts Number Description Quantity
1 1109706 Drive telescope 1
2 1409709 Sliding plate, middle beam rear 2
3 941045 Washer M6 10
4 941006 Screw M6 x 16 2
5 1109605 Outer beam, welded 1
6 901104 Chain lock 4
7 941069 Clamping screw 2
8 941009 Nut M6, nyloc 2
9 941005 Screw M6 x 25 4

10 1101028 Chain support 1
11 1401007 Plate 1
12 1401003 Plate 1
13 1409702 Plate 2
14 1109715 Middle beam 1
15 1401012 Distance 1
16 1101163 Sprocket roll 1
17 941064 Nut M5, nyloc 8
18 701094 Roller support unit 4
19 709710 Roller unit 2
20 941041 Circlips 1
21 941007 Screw M6 x 10 8

https://wiki.envirologic.se/doku.php/drive
https://wiki.envirologic.se/doku.php/middle_boom


Last update: 2019/11/13 04:59 telescope_assembly https://wiki.envirologic.se/doku.php/telescope_assembly?rev=1573649989

https://wiki.envirologic.se/ Printed on 2026/03/17 14:05

From:
https://wiki.envirologic.se/ - Envirologic Support Wiki

Permanent link:
https://wiki.envirologic.se/doku.php/telescope_assembly?rev=1573649989

Last update: 2019/11/13 04:59

https://wiki.envirologic.se/
https://wiki.envirologic.se/doku.php/telescope_assembly?rev=1573649989

